
 

 

 

 

 

 
 

 
H.No: 74-13-2, 1st Floor, Royal Enclave, New RTC Colony, Patamata, Vijayawada - 520010.  

Detailed Project Report for Sewage Treatment Including 

Septage Treatment for Adoni Municipality –  5 MLD STP 

 

VOLUME-I (REPORT & ESTIMATION) 
 

 

MAY 2017 

Doc No. TCE.10282A- ADONI – DPR - 

SEW- 01- (R1) 
 



 

 

 

 

PDMC for Atal Mission for Rejuvenation  

and Urban transformation (AMRUT)  
Andhra Pradesh Urban Financial &  

Infrastructure Development Corporation 

Page ii 

 

REVISION STATUS 
 

REV. NO. DATE DESCRIPTION 

P0 01.09.2016 Submission to APUFIDC for Review and Comments 

R0 21.03.2017 
Submission to APUFIDC for Approval : Revised and 
Incorporated comments received from Technical Expert 
[...]
Table 4-3: Population Projection For Adoni Town ............................................................... 34 

Table 4-4: Population Density Pattern ................................................................................. 34 

Table 4-5: Ward Wise Population Projections ..................................................................... 34 

Table 5-1: Unit Water Demand Norms ................................................................................ 36 

Table 5-2: Characteristics Of Raw Sewage ......................................................................... 36 

Table 5-3: Inlet Works Sizing Units ..................................................................................... 38 

Table 5-4: Effluent Discharged Standards For Sewage Treatment Plant ............................. 41 

Table 5-5: Recommended Guidelines For Treated Sewage If Discharged Into Surface Water 

After Tertiary Treatment ...................................................................................................... 42 

Table 5-6 : Standards For Disposing Sewage Into Inland Surface Water, Public Sewers & 

For Landscape Irrigation ..................................................................................................... 42 

Table 6-1: Pros And Cos For Each Of The Treatment Processes ....................................... 52 

Table 6-2: Cost Comparison For Different Processes For 5 Mld Capacity Stp At Adoni ...... 54 

Table 7-1: Physical And Chemical Characteristics Of Septage ........................................... 60 

Table 7-2: Illustrative Characteristics Of Septage For Indian Conditions ............................. 61 

Table 7-3: Range Values Of Bod, Cod And Ss At Inlet To Septic Tank In India................... 61 

Table 7-4: Septage Characteristics As Per Us Epa ............................................................. 61 

Table 7-5: Comparison Of Septage And Municipal Wastewater .......................................... 62 

Table 7-6: Recommended Septage Management ............................................................... 66 

Table 7-7: Recommended Norms Of Treated Sewage Quality For Specified Activities At 

Point Of Use ....................................................................................................................... 68 

Table 8-1: Water Demand For Adoni Municipality ............................................................... 69 

Table 8-2: Projected Sewage Flow For Adoni Town ............................................................ 70 

Table 8-3: Zone Wise Coverage Of Wards .......................................................................... 70 

Table 8-4: Zone Wise Projected Sewage Flow For Adoni Town .......................................... 72 

Table 8-5: Summary Of Sewage Generated In The Zones .................................................. 72 



 

 

 

 

PDMC for Atal Mission for Rejuvenation  

and Urban transformation (AMRUT)  
Andhra Pradesh Urban Financial &  

Infrastructure Development Corporation 

Page ix 

 

Table 8-6: Summary Of Stp Capacities Required ................................................................ 73 

Table 8-7: Characteristics Of Raw Sewage ......................................................................... 75 

Table 8-8: Standards For Treated Effluent Of Sewage Treatment Plants ............................ 75 

Table 8-9: Effect Of Chlorine At Various Concentrations (Clause 4.1.3) .............................. 79 

Table 8-10: Stp Treatment Unit Sizes ................................................................................. 82 

Table 8-11:Sewage Treatment Plant Design Consideration With Septage .......................... 87 

Table 9-1: Cable Details .................................................................................................... 101 

Table 10-1: Cost Estimation For Proposed Works - Adoni ................................................ 112 

Table 10-2: Abstract Cost Of The Project .......................................................................... 112 

Table 11-1:  Expenditure Pattern For Construction Activities ............................................. 117 

Table 11-2: Funding Pattern Of Project Implementation .................................................... 118 

Table 12-1: O&M Calculation Approach ............................................................................ 119 

Table 12-2: O&M Charges For 5 Mld Stp – Annual ........................................................... 120 

Table 12-3: Annual Maintenance And Repair Charges ( Lakhs) ........................................ 120 

Table 12-4:  Operation And Maintenance Staff For Stp – (Annual Costing) ....................... 120 

Table 13-1: Potential Environmental Impact Matrix ........................................................... 128 

Table 13-2: Summary Of Environmental Management Plan .............................................. 129 



 

 

 

 

PDMC for Atal Mission for Rejuvenation  

and Urban transformation (AMRUT)  
Andhra Pradesh Urban Financial &  

Infrastructure Development Corporation 

Page x 

 

LIST OF FIGURES 

FIGURE 1-1: TOPOGRAPHY OF ADONI MUNICIPAL CORPORATION ............................ 18 

FIGURE 1-2: MAP SHOWING LOCATION OF ADONI ....................................................... 19 

FIGURE 1-3: DECADAL POPULATION GROWTH ............................................................. 20 

FIGURE 1-4: SUMMARY OF EXISTING ROAD DETAILS .................................................. 21 

FIGURE 2-1: EXISTING OPEN DRAIN IN ADONI .............................................................. 23 

FIGURE 2-3: SEPTAGE MANAGEMENT IN ADONI........................................................... 24 

FIGURE 3-1: FLOW MEASUREMENT LOCATION AND EXISTING NATURAL DRAINS 

NEAR THE PROPOSED 5 MLD STP ................................................................................. 27 

FIGURE 3-2: CATCHMENT ZONE AND LOCATION OF PROPOSED STP LOCATION .... 28 

FIGURE 4-1: DECADAL INCREASE IN POPULATION CHANGE GRAPH ......................... 32 

FIGURE 5-1: PLAN AND SECTIONAL VIEW OF WEIR ..................................................... 38 

FIGURE 5-2: OVERVIEW OF INLET WORKS .................................................................... 39 

FIGURE 6-1: SCHEMATIC FLOW DIAGRAM OF TYPICAL SEWAGE TREATMENT PLANT

 ........................................................................................................................................... 44 

FIGURE 6-2: PROCESSES FOLLOWED IN SEWAGE TREATMENT PLANT.................... 45 

FIGURE 6-3: SCHEMATIC FOR EXTENDED AERATION PROCESS................................ 46 

FIGURE 6-4: SCHEMATIC FOR MBBR .............................................................................. 47 

FIGURE 6-5: SCHEMATIC FOR SEQUENTIAL BATCH REACTOR .................................. 48 

FIGURE 6-6: SCHEMATIC FOR MEMBRANE BIO-REACTOR .......................................... 50 

FIGURE 6-7: PROCESS FLOW DIAGRAM FOR SEQUENTIAL BATCH REACTOR BASED 

STP ..................................................................................................................................... 59 

FIGURE 7-1: PROPOSED SEPTAGE MANAGEMENT FOR ADONI .................................. 63 

FIGURE 7-2: TYPICAL SEPTAGE MANAGEMENT............................................................ 66 

FIGURE 8-1: ZONAL MAP OF ADONI CITY ....................................................................... 71 

FIGURE 8-2: PROPOSED STP LOCATION ....................................................................... 74 

FIGURE 8-4 RAPID GRAVITY SAND FILTER .................................................................... 81 



 

 

 

 

PDMC for Atal Mission for Rejuvenation  

and Urban transformation (AMRUT)  
Andhra Pradesh Urban Financial &  

Infrastructure Development Corporation 

Page xi 

 

LIST OF DRAWINGS 

S.No Description Drawing Nos 

1 Contour Plan for Adoni Town TCE.10282A-CV-3009-SL-31701 

2 
Sewage Catchment Zone Boundary & Road 
Network Map of Adoni Town 

TCE.10282A-CV-3009-SL-31702 

3 Watershade Boundary of Adoni Town TCE.10282A-CV-3009-SL-31703 

4 
Layout & HFD of proposed 5 MLD STP Inlet 
Works  & Pumping Station at Adoni Town 

TCE.10282A-CV-3009-SL-31704 

5 
Layout of Proposed 5 MLD Capacity STP for 
Adoni Town 

TCE.10282A-CV-3009-SL-31705 

6 
Hydraulic Flow Diagram of Proposed 5 MLD 
Capacity STP for Adoni Town 

TCE.10282A-CV-3009-SL-31706 

7 
Single Line diagram for 5 MLD  Pumping 
Station & Sewage Treatment Plant at Adoni 
Town 

TCE.10282A-EL-4001-AU-40007 
(Sheet 1 of 2) 

8 
Single Line diagram for 5 MLD Pumping Station 
& Sewage Treatment Plant at Adoni Town 

TCE.10282A-EL-4001-AU-40007 
(Sheet 2 of 2) 

 



 

 

 

 

PDMC for Atal Mission for Rejuvenation  

and Urban transformation (AMRUT)  
Andhra Pradesh Urban Financial &  

Infrastructure Development Corporation 

Page xii 

 

ABBREVIATION 

AMRUT : Atal Mission for Rejuvenation and Urban Transformation 

APUFIDC : Andhra Pradesh urban Financial & Infrastructure) Development Corporation 

ASP : Activated Sludge Process 

BOD : Biochemical Oxygen Demand 

BR : Bio Reactor 

COD : Chemical Oxygen Demand 

CPCB : Central Pollution Control Board 

CPHEEO  : Central Public Health and Environmental Engineering Organization 

CSBT : Camus Soil Bio technology 

CT : Collection Tank 

DB : Decibel  

DG : Diesel Generator 

DPR : Detailed Project Report 

EA : Extended Aeration 

EPC : Engineering Procurement Company 

F/M : Food to Microorganism Ratio 

GOI : Government of India 

HR  : Hour 

Km : Kilo Meter 

kW : Kilo Watt 

LCB : Local Competitive Bidding 

LPCD : Liters Per Capita Per Day 

LT : Long Term 

MBBR : Moving Bed Bio-film Reactor 

MF : Membrane Filtration 

MLD : Million Liters Per Day 

MoU : Memorandum of Understanding 

MoUD : Ministry of Urban Development 

MPN : Most Probable Number 

NBP : Non Biophysical Components 

O &M : Operation and Maintenance 

PDMC : Project Development and Management consultants 

PLC : Programmable Logic Controller 



 

 

 

 

PDMC for Atal Mission for Rejuvenation  

and Urban transformation (AMRUT)  
Andhra Pradesh Urban Financial &  

Infrastructure Development Corporation 

Page xiii 

 

PPM : Parts Per Million  

PST : Primary Settler  

RAS : Return Activated Sludge 

RO : Reverse Osmosis 

SAS : Surplus activated sludge 

SBR : Sequencing Batch Reactor 

SBT : Soil Biotechnology 

SCADA : Supervisory Control And Data Acquisition 

SLB : Service Level Bench Marking 

SOR : Schedule of Rates  

SPCB : State Pollution Control Board 

SRT : Solid Retention Time 

SS : Suspended Solids 

ST : Short Term 

STP : Sewage Treatment Plant 

TSS : Total Suspended Solids 

UF : Ultra filtration 

ULB : Urban Local Body 

UT : Urban Transportation 

WAS : Waste Activated Sludge 

WSP : Waste Stabilization Pond 

SS Tank : Summer Storage Tank 

 



 

 

 

 

PDMC for Atal Mission for Rejuvenation  

and Urban transformation (AMRUT)  
Andhra Pradesh Urban Financial &  

Infrastructure Development Corporation 

Page xiv 

 

DEFINITIONS 

Suggest presenting a list of abbreviations and acronyms used  

Effluent: the wastewater that flows out of a treatment system (in this case septic tank) or 

supernatant liquid discharged from the septic tank.  

Pit Latrine: Latrine with a pit for collection and decomposition of excreta and from which 

liquid infiltrates into the surrounding soil.  

Pour-flush Latrine: Latrine that depends for its operation of small quantities of water, 

poured from a container by hand, to flush away feces from the point of defecation. 

Septic Tank: An underground tank that treats wastewater by a combination of solids settling 

and anaerobic digestion. The effluents may be discharged into soak pits or small-bore 

sewers, and the solids have to be pumped out periodically. 

Sludge: Sludge is the settled solid matter in semi-solid condition – it is usually a mixture of 

solids and water deposited on the bottom of septic tanks, ponds, etc. The term sewage 

sludge is generally used to describe residuals from centralized wastewater treatment, while 

the term septage is used to describe the residuals from septic tanks.  

Faecal sludge: Faecal sludge is the solid or settled contents of pit latrines and septic tanks. 

Faecal sludge differs from sludge produced in municipal wastewater treatment plants. 

Faecal sludge characteristics can differ widely from household to household, from city to city, 

and from country to country. The physical, chemical and biological qualities of faecal sludge 

are influenced by the duration of storage, temperature, intrusion of groundwater or surface 

water in septic tanks or pits, performance of septic tanks, and tank emptying technology and 

pattern. 

Septage: Faecal sludge produced in septic tanks.  

Sullage: Domestic dirty water not containing excreta. Sullage is also called grey water.  

Scum: Scum is the extraneous or impure matter like oil, hair, grease and other light material 
that floats at the surface of the liquid, while the digested sludge is stored at the bottom of the 
septic tank. 
 



 

15 PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

 

Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

 

CHAPTER:1 INTRODUCTION 

1.1 INTRODUCTION 

The Ministry of Urban Development, Government of India has launched Atal Mission 

for Rejuvenation and Urban Transformation (AMRUT) project with an objective to 

provide basic services (e.g. water supply, sewerage, urban transport) to households 

and build amenities in cities that will directly improve the quality of life, especially the 

poor. The Mission guidelines of AMRUT is to 

 Ensure that every household has access to a tap with assured supply of 

water and a sewerage connection; 

 Increase the amenity value of cities by developing greenery and well    

maintained open spaces (e.g. parks); and 

 Reduce pollution by switching to public transport or by constructing facilities 

for non-motorized transport (ex. walking and cycling). 

Indicators and standards have been prescribed by the Ministry of Urban Development 

(MoUD) in the form of Service Level Benchmarks (SLBs). The existing Service Level 

Benchmarks and the improvements anticipated by the implementation of Amrut 

Schemes in the project cities have already been addressed in the SAAP (State Annual 

Action Plan) report prepared and submitted by GoAP to GoI (SAAP 2016-17 report 

submitted by GoAP has been approved by GoI in August 2016). This study is a step 

taken in the direction of SAAP / SLIP implementation program for ‘Adoni Municipality   

having a population of about 1.66 Lakhs (as per 2011 census). 

The basic objective of this assignment is to provide direct assistance to ULBs / 

APUFIDC / Urban Development Department of the State to ensure; effective 

coordination and implementation of the program are taken up under urban 

development initiatives. 

1.1.1 NECESSITY OF THE PROJECT 

The year 2011 population of Adoni Municipality is about 1.66 Lakhs and for Base year 

2018 population is about 1.79 Lakhs. Clear water demand for the base year 2018 is 

about 30.80 MLD. At present, there are two WTPs of 18.00 MLD and 8.62 MLD for 

Adoni Municipality. About 17.5 MLD of wholesome water is being supplied to the public 

through well placed water supply installations. The total amount of 2018 sewage 

generated in the city from all sources is estimated to be about 22.04 MLD.  



 

16 PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

 

Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

 

Based on the city topography, Adoni is divided into 4 Sewerage Zones. There is no 

sewerage and sewage treatment plant in the town. Sewage generated from these 

areas is being discharged to nearest natural drains without any treatment thus polluting 
[...]
The probable sewage generation for present, intermediate and ultimate years for all the 

sewage catchment Zones in Adoni town are provided in the table 8-4 below.  

The zone map of the town is shown in Drawing No: TCE.10282A-CV-3009-SL-31702. 

 



 

 

 

 

 

Andhra Pradesh urban Financial & 
 Infrastructure Development Corporation 

Page 71 PDMC for Atal Mission for Rejuvenation and  

Urban transformation (AMRUT) 

 

 

  
Figure 8-1: Zonal Map of Adoni City 

 
 
 



 

 

 

 

 

 

Andhra Pradesh urban Financial & 

 Infrastructure Development Corporation 
Page 72 

PDMC for Atal Mission for Rejuvenation and  

Urban transformation (AMRUT) 
 

Table 8-4: Zone wise projected sewage flow for Adoni town 

Zone No. 

Population Demand @ 108 lpcd Floating Population Floating Demand @ 36 lpcd Total Average Demand 
Total Demand including 

infiltration losses 

Proposed 
STP 

Capacity 
under 
Amrut 
(MLD) 

2018 2033 2048 2018 2033 2048 2018 2033 2048 2018 2033 2048 2018 2033 2048 2018 2033 2048 

Zone - I 19404 23285 28177 2.1 2.51 3.04 1941 2329 2818 0.07 0.08 0.1 2.17 2.59 3.14 2.39 2.85 3.45 
 
 

Zone - II 4930 5917 7159 0.53 0.64 0.77 493 592 716 0.02 0.02 0.03 0.55 0.66 0.8 0.61 0.73 0.88 
 
 

Zone - III 61180 69640 76723 6.61 7.52 8.29 6118 6964 7673 0.22 0.25 0.28 6.83 7.77 8.57 7.51 8.55 9.43 
5 
 

Zone - IV 93986 105658 114941 10.15 11.41 12.41 9399 10566 11495 0.34 0.38 0.41 10.49 11.79 12.82 11.54 12.97 14.1 
 
 

 
179500 204500 227000 19.39 22.08 24.51 17951 20451 22702 0.65 0.73 0.82 20.04 22.81 25.33 22.05 25.1 27.86 

 
 

 

 
 
 

Table 8-5: Summary of Sewage generated in the zones 

Zone No. 
Total Sewage Generation (MLD) 

2018 2033 2048 

Zone – I 2.39 2.85 3.45 

Zone – II 0.61 0.73 0.88 

Zone – III 7.51 8.55 9.43 

Zone – IV 11.54 12.97 14.1 

 
22.05 25.1 

 
27.86 

 



  

 
Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

Page 73 

8.4 STP CAPACITIES - CALCULATION 

As described earlier, the sewage generated from Zone-III and Zone II leads to the 

proposed 5 MLD. Necessary site visits and location suitability for the construction of 

the proposed STP has been carried out by TCE Engineers along with municipal 

Engineers and proposed lands are found to be suitable for the STP construction. The 5 

MLD STP is proposed near Siriguppa Check Post, Rayanagar. 

Based on the population projections and the sewage generations in the respective 

sewage zones, the capacities of the STPs have been calculated and is provided in the 

table 8-6 below. 

Table 8-6: Summary of STP capacities required 

Zone No. 

Total Sewage Generation (MLD) 

2018 2033 2048 

Proposed STP for Zone-III (Near Siriguppa Check Post, Rayanagar) 

Zone-III 7.51 8.55 9.43 

Total 7.51 8.55 9.43 

 

From the above analysis, it can be concluded that a treatment plant of capacity 22.05 

MLD will be required to treat the base year 2018 sewage flow for the entire town. 

However, at present 5 MLD for Zone-III capacity of STP is proposed under Amrut 

Scheme. During the horizon 2033 to 2048, to cater the Intermediate year flow of 20 

MLD and for Ultimate year flow of about 2.86 MLD capacity of sewage treatment 

plants respectively will be required to treat future sewage flows generated from Adoni 

town. 

Under AMRUT scheme, it is proposed 5 MLD capacity of STP which can treat present 

sewage generated from the town and the sewage is conveyed to STP through 

proposed interceptor drains. 

Flow measurements, carried out on the drains near the proposed STP location (refer 

to the details provided in field surveys and investigations chapter) reveal that, the 

present waste water flow at Kachra Basti, Rayanagar is about 9.94 MLD. It can be 

concluded that at present, flow in the natural drain is available and therefore STP will 

get its design capacity flow during commissioning and operation. 

Hence, based on the desktop analysis, field measurement and available funds, a 

capacity of 5 MLD capacity has been recommended. 

This 5 MLD capacity is recommended for the following reasons 

 With the 5 MLD proposed capacity, can be used to treat the part flows generated 

from the zone III & Zone II; until the above schemes are commissioned. Based on 



  

 
Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

Page 74 

the future increased flow of wastewater, new modules of required capacity can be 

added. 

 The proposed capacity will meet the funds allocations for Adoni town under 

Amrut SAAP 2016-20 scheme. 

8.5 Proposed STP for Zone I & II 

The Adoni Municipality has identified a land of about 2 acre near Siriguppa Check 

Post, Rayanagar at 15⁰ 37'46.48"N, 77⁰ 15'14.34"E location for 5 MLD STP. The 

land is vacant and its transfer is in process. Treated effluent from STP will be 

discharged to the drains which will be finally utilised for irrigation purposes.  

The location of the proposed STP is provided in figure 8-1. 

 

 

Figure 8-2: Proposed STP location 

 

Proposed STP location is shown in key plan of Drawing No TCE.10282A-CV-3009-SL-

31705. Sewerage Zones for Adoni City is shown in drawing No TCE.10282A-CV-

3009-SL-31702. Contour plan of Adoni City is shown in drawing No TCE.10282A-CV-

3009-SL-31701. 

8.6 INFLUENT AND EFFLUENT CHARACTERISTICS OF STP 

Understanding of the nature of physical, chemical and biological characteristics of 

sewage is essential in planning, design and operation of treatment and disposal 

facilities. The raw sewage characteristics are referred from CPHEEO Manual, 2013. It 

is proposed that the sewage generated is to be treated to such standards that it can be 

used for Non potable applications. The typical characteristics of the raw sewage are 

provided in table 8-7. 



  

 
Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

Page 75 

Table 8-7: Characteristics of Raw Sewage 

S.No. Parameters of Raw Sewage Values Unit 

1.  BOD5 250  - 300  mg/l 

2.  COD 500 - 600  mg/l 

3.  Suspended Solids 300 - 350  mg/l 

4.  pH 6.5 – 8.5  

5.  Total alkalinity as CaCO3 300 - 400  mg/l 

6.  Chlorides 250 - 300  mg/l 

7.  Sulphate 100 - 150  mg/l 

8.  Total Kjeldahl nitrogen   45 -50  mg/l 

9.  Ammonical Nitrogen 35 - 40  mg/l 

10.  Total Phosphorus  5 – 7  mg/l 

11.  Temperature 15 – 35  0C 

As per the new Guide lines of Central Pollution control board vide lr no A-

14011/1/2015-MON/5245 Dated 09-10-2015, the characteristics of treated effluent 

standards of Sewage Treatment plant shall be as provided in the table 8-8. 

Table 8-8: Standards for treated effluent of Sewage Treatment Plants 

S. No Parameters 

Standards for New 

STPs 

(Design after 

notification date)* 

1 pH 6.5-9 

2 BOD, mg/l Less Than 10 

3 COD, mg/l Less Than 50 

4 TSS, mg/l Less Than 10 

5 NH4-N, mg/l Less Than 5 

6 N-total, mg/l Less Than 10 

7 Fecal Coliform (MPN/100 ml) Less Than 230 

8 PO4-P, mg/l Less Than 2 

Note: These standards will be applicable for discharge in water resources 

as well as for land disposal. The standards for Fecal coliform may not be 

applied for use of treated sewage In industrial purposes. Achievements of 

Standards for existing STPs within 5 years from date of notification. 

All other parameters shall be as per present APPCB/CPCB Norms for 

discharge in water resources as well as for land disposal. 

8.7 PRELIMINARY DESIGN OF STP (SBR TREATMENT) 

From the process selection studies carried out in the earlier chapters it was 

concluded that, SBR technology followed by Gravity sand filter was the 

recommended option for proposed Sewage treatment plant. This proposed STP is 

designed for an average flow of  5 MLD capacity.  SBR based process description is 

provided below 



  

 
Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

Page 76 

 

8.7.1 PROCESS DESCRIPTION: 
The Sequential batch reactor (SBR) followed by tertiary treatment including rapid 

gravity sand filters (if required) is intended to be adopted for treatment of sewage & 

shall be post chlorinated prior to usage. The hydraulics of the plant shall be designed 

in such a way that the flow from inlet chamber of STP to the disposal is by gravity.  

The hydraulic gradient of the STP shall be such that no intermediate pumping is 

required. The following are the unit operations and processes required. 

 Screening 

 Grit removal 

 Aeration and settling 

 Recirculation of activated sludge (RAS) 

 Transfer of surplus activated sludge (SAS) 

 Post Chlorination 

 Rapid gravity sand filter (if required) 

 Sludge thickening 

 Sludge dewatering using Centrifuges 

8.7.2 PRIMARY TREATMENT  

A. Inlet  Chamber of STP 

An inlet chamber shall be designed and constructed at a suitable location inside the 

plot. The levels in the inlet chamber shall be controlled through level controller to avoid 

overflow and the raw sewage pump should automatically trip at low level. The inlet 

chamber shall be provided with suitable arrangement of walkway with hand railing 

preferably connecting the inlet chamber, screen chamber and degritting system. 

Access facility to the walkways shall be provided. Sewage shall be received through 

the pumping main into the inlet chamber.  The pumped sewage shall enter the inlet 

chamber such that the top sewage level in the inlet chamber shall coincide with the 

invert level of the pumping main. 

 

B. Fine Screening Channels 

Raw sewage received at inlet chamber shall be conveyed to a fine bar screen through 

channels designed for peak flows.  The velocity in the channel shall not be less than 

0.3 m/sec during minimum flow conditions and not more than 1.2 m/sec during peak 

flow conditions. There shall be two fine bar screen and each fine bar screen shall be 



  

 
Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

Page 77 

designed to deal with ultimate peak flow of the plant. The fine bar screens shall 

remove screenings from the sewage flow exceeding 6 mm in size.   

 

C. De-gritting Unit 

The screened sewage shall flow from the fine screens to degritting systems. Two 

degritting systems shall be provided each capable of handling ultimate peak flow. The 

degritting tanks shall be of RCC. 

The systems shall be of square type with central scraping mechanism for removal of 

grit. A series of adjustable FRP baffles shall be provided at the inlet of the grit 

chambers for proper distribution of flow. 

Grit shall be collected in one pocket at the periphery of the grit separation chamber by 

means of classifier mechanism; the grit shall be washed and discharged into hopper in 

the upstream of chamber which can be received in a trolley.  A pump with suitable 

motor shall return organic matter at the inlet of the system.  Corners of square grit 

chambers shall be sloped towards centre. 

The degritted sewage shall be conveyed to the distribution chamber through a 

conveying channel. Suitable conditions for blending the Return Activated Sludge 

(RAS) with the degritted sewage and even distribution of flow between the anoxic 

zones/ tanks under all flow conditions shall be provided.  

D. Parshall Flume 

A Parshall flume, the most recognized and commonly used flume, is a fixed hydraulic 

structure developed to measure flow. It is currently used to measure volumetric flow 

rate in municipal sewer lines, and influent/effluent flows in wastewater treatment 

plants. The Parshall flume accelerates flow through a contraction of both the parallel 

sidewalls and a drop in the floor at the flume throat. Under free-flow conditions the 

depth of water at specified location upstream of the flume throat can be converted to a 

rate of flow.  

8.7.3 SECONDARY TREATMENT 

I. Sequencing Batch Reactor: 

The Sequential batch reactor technology of activated sludge treatment shall be used. 

https://en.wikipedia.org/wiki/Flume
https://en.wikipedia.org/wiki/Hydraulic_structure
https://en.wikipedia.org/wiki/Hydraulic_structure
https://en.wikipedia.org/wiki/Volumetric_flow_rate
https://en.wikipedia.org/wiki/Volumetric_flow_rate


  

 
Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

Page 78 

The presence of solids in the influent to the aeration tanks shall be taken into account 

in the estimation of the surplus activated sludge. SBR basin(s) shall be designed for 

respective modular tank capacity. The aeration tank(s) shall be a reinforced concrete 

structure.  

Each aeration module shall be preceded either by a separate anoxic tank or an anoxic 

zone. The anoxic zones / tanks shall be sized so that at a RAS flow rate equivalent to 

the average design flow of the incoming sewage, the nitrates present in the RAS shall 

be completely denitrified. SBR basin(s) to be designed for present average flow. 

If an anoxic zone is used, it shall be separated from the aerated zone by a baffle.  In 

order to prevent short-circuiting, the effluent from the anoxic zone shall be arranged in 

such a way that it is opposite to the influent, i.e., if the influent to the anoxic zone is at 

the top of the tank, the flow to the aeration zone shall be under the baffle. Back-mixing 

i.e., the intrusion of the mixed liquor from the aerated zone to the anoxic zone shall be 

prevented. The anoxic zones / tanks shall be equipped with mixers to maintain the 

activated sludge in suspension at all times. Slow mixers shall be used to avoid 

damaging the sludge flocs. 

From the outlet weir of Anoxic tank(s), the mixed liquor shall flow into respective SBR 

basin(s). The portion of activated sludge from the Return activated sludge pumps shall 

be returned to the upstream of SBR basin(s). The return sludge arrangement shall 

ensure thorough mixing with the inflow into the Anoxic zone (s). 

The diffused aeration system shall be so designed such that sufficient oxygen is 

provided for carbonaceous treatment, sludge stabilization, nitrification and maintaining 

the DO at the specified level.  Allowance for diurnal variations in the load shall be 

made.  Reduction in oxygen demand due to denitrification in the anoxic zones shall 

also be taken into account. An on-line DO monitoring system shall be provided for 

each SBR basin. Mounting shall be on a rigid base plate. During power failure and on 

application of standby power through DG set, the blower(s) are required to be run 

continuously. Necessary instrumentation and control system shall be provided for the 

same. 

II. Chlorination Unit  

Post chlorination facility shall be provided for disinfecting the treated sewage before 

transfer to the gravity sand filtration. The facilities shall comprise a mixing tank 

followed by chlorine contact tank. The overflow from the SBR basin(s) shall be 

received through a channel at the mixing tank and passed on to the chlorine contact 



  

 
Andhra Pradesh Urban Finance & 

 Infrastructure Development Corporation 

PDMC for Atal Mission for Rejuvenation and 

 Urban transformation (AMRUT) Report 

Page 79 

tank. The Chlorine contact tank shall be constructed of RCC, provided with baffles 

inside the tank. Chlorine contact tank shall be designed for a hydraulic retention time 

of 30 minutes at ultimate average flow. 

Treated Sewage shall be dosed with chlorine gas at concentrations not less than 5 

mg/l and not more than 10 mg/l at entry to the contact tank. Effluent from the chlorine 

contact tank shall not have more than 1 mg/l of residual chlorine at all flow conditions. 